Step 1: Partlist

  • Printed Parts
  • Amazon List (contains most of the parts, if something is missing use links below)
  • 12 pcs. | M4 x 20 Hexscrew | local Hardware Store | for Body & Speaker
  • 4 pcs. | M4 Nut & Washer  | local Hardware Store | for the Speaker
  • 3 pcs. | M3 x 12 Hexscrew  | local Hardware Store | for the Handle
  • 2 pcs. | M3 x 10 Hexscrew  | local Hardware Store | optional for Headphone PCB
  • 1 pcs. | M8 Washer | local Hardware Store
  • 1 pcs. | TonUINO Set | Amazon
  • 1 pcs. | 32GB MicroSD Card | Amazon
  • 1 pcs. | Battery Shield V8 | Amazon or Aliexpress | there are 2 Versions available, one with only MicroUSB and one with MicroUSB & USB-C
  • 2 pcs. | 18650 Akku | Amazon DON’T buy those from China!
  • 3 pcs. | Arcade Button (30mm) | Amazon or Aliexpress | 3 Button Version
  • 3 or 5 pcs. | Arcade Button (24mm) |Amazon or Aliexpress | 3 or 5 Button Version
  • 1 pcs. | Battery Tester for 3,7V (1S) | Aliexpress
  • 1 pcs. | Magnetic Charger for MicroUSB | Aliexpress | if you got the V8 Shield Version with USB-C you need and extender cable to mount the Plug to the Case
  • 1 pcs. | Power Button (self locking) |  Aliexpress | depending on the Battery Shield you get you need a self locking or reseting one
  • 1 pcs. | Vistaton fr8 Speaker (80mm) | Amazon
  • Dupont Cable Set | Amazon or Aliexpress
  • TonUINO PCB (optional)

Leave a Reply

Your email address will not be published. Required fields are marked *